CORRECTIVE ACTION PLAN

MELBOURNE WASTEWATER TREATMENT FACILITY
CITY OF MELBOURNE, ARKANSAS

NPDES PERMIT NO.: ARO020036
AFIN: 33-00026

DATE: January 11, 2017

PREPARED BY:

F3

LANDMARK

) Engineering & Surveying
iy,
W P /’//»
X ) L

13311 Lawson Road, Suite C
LITTLE ROCK, ARKANSAS 72210-2601
501.224.1000 EXT 2#

dhopkins@landmarkeng-sur.com




Table of Contents

INTRODUGTION. c: so5:500snssscasvsssinssvessonssonsansasvenssses siesnsss s¥e58556 556 55578 085548654 45,47 558 90 6455636 F975 550 4008 sRSTRR o ER TH0 VTR TS 3
PURPOSE <. ccivvs s masnvn i sssmns svassoss s semsnss soassns 6o vau i v o asu 78 570 5975340 58 700 45097 98,000 64108 59098 0409490168 50300 i SMa w0 4 S¥ TN Booo o 3
SCOPE ... aa s e b e s a s e aa e e bt e e n e e s 3
WASTEWATER TREATMENT FACILITY: PERMITTED EFFLUENT VIOLATIONS .........ccooiniiiiiiiiiicinieieneen, 4
HISTIORY wss050r ssmsnensusssssssnmssonsvsesosmrssesssnessnsess s sssnnsemsasss ons ss08 s s sy 4485 0850 50245883 s A0EES L4 EAEES SABESS SRS RS RO wwoTwase™ 4
LOCATION ccsussvssisssanssssosasssssssonssssssss ixsssensssssssnsissssns 515585658 658555085655 w45 68560 105558454 65 85 ans5¥ 5 mns o6 TRHO SIS SHOS S0 aT 6
CONDITIONS ‘OQF EXISTING FACILITY ciisusssssersssnssnssssssacsssnss ssnnsssavissmonsassn s roassvs svss soans sasmoss snsssusdaissnsss 6
ENVIRONMETAL RESOURCES ......utiiiiiiiiiiiiiiiiiitireete st sne s ean s sbensenne e e 6
GROWTH AREA AND POPULATION ....oiiiiiiiiiiictii ittt sttt esne s s e 7
SYSTEM OPERATION & MAINTENANCE .......oovtiviiniiiiiiiiniiiiiciencnreeciesnesten s snesaesrssssseneens 7
PROPOSED GOALS essasmsssvnvessusasssnnrasusrsassosavsesmessavissossssssssavessisnssnssissoms snisssesvsss ssassssuosssscossemonssverss 7
ELIMINATION OF UNPERMITTED DISCHARGE ..........coooiiiiiiiiiiiiiiiiiiniiccieccic s snes e 8
| 3 8
PROPOSED GOALS...........cceeueen. S AU O U PSP —— 8
SEWAGE COLLECTION SYSTEM EVALUATION .......cooiiiiiiiiiiiictccticc et a e 9
IMILESTONE SCHEDULE ........oeiiiiiiiiiict ettt ae s s b s aa s sbaan e ree s 10

APPENDIX 1: NPDES Permit Violations correspondence file



INTRODUCTION

This Corrective Action Plan (CAP) was prepared by Landmark Engineering & Surveying on behalf of the
City of Melbourne, Arkansas. The CAP was requested by ADEQ letter dated September 29, 2016 and
prepared at the request of the City of Melbourne. The outline of this plan was as discussed with the City
and Water Division Enforcement Branch of the Arkansas Department of Environmental Quality (ADEQ)
in a meeting held October 26, 2016. A follow-up letter was issued by ADEQ October 28, 2016 requesting
a CAP submittal to address effluent bypass violations and permitted effluent limit violations by January
15, 2017.

PURPOSE

An ADEQ letter dated September 29, 2016 notified the City of Melbourne of compliance issues including
32 effluent violations, an unpermitted discharge of untreated sewage to the former treatment pond, the
lack of two operational pumps in a lift station, and issues with a lack of SSO reports since 2014.

A meeting attended by representatives of ADEQ, the City of Melbourne and their consultant allowed an
open discussion of the issues faced by Melbourne in the operation of its wastewater facilities, permit
compliance, permit reporting, and how to best address the unpermitted discharge of sewage to an old
sewage lagoon.

Melbourne’s intention is to achieve full compliance with the effluent limits in its NPDES Permit No.
AR0020036 with rehabilitation and upgrades of the existing treatment facility and the existing collection
system. Copy of correspondence related to this CAP is attached.

SCOPE
The project scope of work consists of the following:

e Detailed corrective actions the City will perform to address permitted effluent violations.

e Detailed corrective actions the City will perform to address the City’s use of a relief manhole to
discharge untreated sewage to an unpermitted pond.

e Detailed plans to develop a sewer system evaluation study.

e A milestone schedule

e Areasonable expected date of final compliance.



WASTEWATER TREATMENT FACILITY: PERMITTED EFFLUENT VIOLATIONS

History

The City of Melbourne provides sewer service to approximately 750 customers which represents a
population of approximately 1848 people. The original collection system and treatment lagoon was
originally constructed in about 1964. System extensions and new customers led to the construction of a
new wastewater treatment plant in about 1996 at which time the old oxidation lagoon was abandoned.
Collection system extensions in 1998 and 2006 extended sewer to all areas inside city limits.

Melbourne owns & operates a municipal wastewater collection & treatment system under NPDES
Permit AR0020036. The design capacity of the plant is 0.410 MGD. The average daily flow is 0.200
MGD. The Melbourne Wastewater Treatment Facility provides effective secondary treatment of
municipal wastewater. The processes follow:

The wastewater treatment facility receives raw sewage at the influent bar screen. The bar screen
separates coarse solids from the waste stream. Daily, accumulated screenings are manually raked to a
drying platform located over the influent channel. Solids are removed weekly & disposed of with trash
to sanitary landfill. Trash is collected, hauled & disposed by contract hauler.

Primary treatment occurs in an oxidation ditch. The oxidation ditch achieves BOD reduction through
mechanical aeration as well as nitrogen removal through the alternating aerated/anoxic zones in the
ditch.




Secondary treatment occurs in dual 30’ x 13’-6” circular secondary clarifiers. Clarified supernatant is
collected in the top launders for disinfection, post-aeration & surface discharge. Mixed liquor and
floating scum is continuously recirculated to the primary reactor until MLSS reaches a threshold value
indicating high solids. Recirculation valves are then closed on one clarifier & the clarifier permitted to
settle. Clarifiers are alternated. Settled solids accumulate in the bottom 3’ of the clarifier as sludge.
The wet sludge from the secondary clarifier constitutes the source waste stream for Biosolids.

Secondary sludge is decanted from the secondary clarifiers through sludge piping connected to the
bottom hoppers. Through a series of valves & yard piping, the operator may select to direct wet sludge
to either a tank truck or to one of two drying beds. The preferred disposal method is bay drying; the
tank truck is only used when weather conditions prevent drying beds from working effectively.

Drying Beds. Melbourne has two drying beds and one staging bed located southwest of the secondary
clarifiers at a lower elevation. Record drawings indicate conventional construction with sand over
drainage gravel with perforated laterals. Each bed measures 30 ft x 80 ft and is contained within
concrete containment walls. A 12” minimum freeboard is maintained.



Bed No. 2 remains as originally constructed. Bed No. 3 was improved in 2003 with a polymer system
and tractor skids.

Clarified effluent flows over the effluent launders and is piped to the chlorine contact chamber where
chlorine gas is injected to disinfect the effluent. Contact time is achieved in the baffled contact chamber
and sulfur dioxide is injected at the tail end to effect de-chlorination prior to discharge. The treated
effluent gravity flows to a discharge point on Mill Creek.

Location
The Wastewater Treatment Facility (WWTF) is located off the 9 Spur on the west side of town.
Conditions of Existing Facility

The existing WWTF has a rated design capacity of 0.410 MGD. The treatment plant appears to be in
relatively good condition for its age. A review of DMR data for the past 3 years indicate daily maximum
flows exceeding design capacity on several occasions in springtime wet months. This leads to the
probability that the collection system has a significant infiltration.

High flows can cause the treatment plant to become hydraulically overloaded which leads to wash-outs
in the oxidation ditch and clarifiers. On these occasions, suspended solids, and undigested BOD can
reach the effluent weirs & exceed permit limits. The clarifiers will be inspected to determine whether
they can be reconfigured to allow series operation during periods of high flow to increase settling time.

The disinfection system relies on chlorine gas to disinfect effluent. New permit limits enacted in 2015
limit effluent chlorine residual to very low levels. The City has worked very hard to reconstruct the
sulfur dioxide system to be sure the new limits can be met.

Environmental Resources

Any changes to the treatment plant process may require a construction permit from ADEQ. Any changes
to the treatment plant, collection system mains and or pump stations will require review by the
Arkansas Health Department.



Growth Area and Population

The City of Melbourne Customers reside within City Limits. According to available data, Melbourne has
a population of approximately 1848 which makes up approximately 650 sewer customers. There are
three industrial facilities and the school connected to the wastewater system for sanitary flows.

System Operation and Maintenance

Melbourne Water and Wastewater facilities are operated and maintained by two individuals. The
Superintendent holds a Municipal Class 3 license and an Operator who has a Municipal Class 2 license.
Operation and maintenance of the wastewater treatment plant therefore shares priority with many
other duties. All sampling & testing for reporting purposes is done by an outside lab.

Proposed Goals

The goal of the CAP is to establish corrective actions to address permitted effluent limit violations.
Towards that goal the following process performance evaluations must be made:

e Determine adequacy of the influent screen.

e Evaluate the condition of oxidation ditch equipment and structures. Determine whether the
ditch is effective at removing BOD based on 10-States Standards.

e Evaluate the condition of the dual secondary clarifier equipment and structures. Determine
whether the clarifiers are operational, sufficiently automated to control sludge levels and
whether clarifier operation can be optimized for more efficient removal of TSS & prevention of
unintended discharge based on 10-States Standards.

e Evaluate the condition and effectiveness of the disinfection system to keep FCB within permit
limits. Propose alternate disinfection methods to eliminate residuals including UV disinfection.

e Evaluate the condition and effectiveness of the de-chlorination system to keep chlorine
residual within permit limits.



ELIMINATION OF UNPERMITTED DISCHARGE

History

The ADEQ letter dated September 29, 2016 indicated that the City had used a relief manhole
(prohibited) to discharge untreated sewage to a livestock pond. It was believed that the City had
installed this pipe to divert wastewater to a privately-owned pond when the collection system
experiences excessive 1&l and the lift station downstream could not handle the flow. It was further
stated that the downstream lift station was in a state of disrepair with only 1 pump operating. The pond
was described as unlined and not considered an equalization basin due to its lack of facilities to return
flow to the collection system.

Further investigation revealed that the described pond was the primary means of wastewater treatment
until the current treatment plant was constructed in the late 1990’s. At that time the pond influent pipe
was shut off & the pond abandoned. The pond property remains in City ownership and does not have a

discharge to waters of the State.

Proposed Goals

It is the City’s desire to close this pond and remove any connection to the wastewater system. In
accordance with ADEQ Water Division Guidelines, the proposed closure will be presented as follows:

1. Notify the Department at least 60 days prior to any planned removal, closure or abandonment
of any waste storage or treatment structure containing waste or residuals from municipal
wastewater treatment.

2. A closure plan submitted to the Department for approval prior to closure of the structure.
Closure plan to be developed by NRCS or a professional engineer registered in the State of
Arkansas.

3. Closure plan addressing:

A. Permittee name, type of permit and permit number.

Facility location, type of facility and county.

Type and size of waste storage structure to be closed.

Quality and quantity of waste contained in waste storage structure.

Method of waste disposal. '

F. Final status of waste storage structure (i.e. destroyed, removed, remain in place).

4. This earthen pond will not be converted to a fresh water pond.

5. Remaining waste will be removed and land applied to permitted waste application sites in
accordance the City of Melbourne’s Waste Management Plan

mo o ®



SEWAGE COLLECTION SYSTEM EVALUATION

SSES

Evaluation of the collection system will concentrate on identification and location of the sources of
infiltration so that they can be repaired. Evaluation of the pump stations will also be conducted to
determine if pumping equipment is performing within design capacity.

Once the system evaluation is completed, the list of needed rehab items will be prioritized and
categorized into items that can be handled by City Staff and items that will have to be done by securing
financing for a bid contract.

Excessive infiltration in the collection system is a recurring issue that exaggerates and upsets the
treatment process. To be able to get a handle on collection system condition, a comprehensive Sewer
System Evaluation Survey (SSES) will be conducted. The SSES will include but not be limited to the
following:

Mapping of the collection system with customer locations & basin determination.

Create an updated inventory of the collection system

On-the-ground visual inspection of the system to document broken lids, sinkholes, etc.
Representative smoke testing and/or infiltration/exfiltration testing of the collection system
Calibration testing of lift stations

Preparation and submittal of a report summarizing the information gathered in the SSES

O O O O 0O O



Milestone Schedule

The dates below are contingent on approval of the CAP by ADEQ and adoption of the schedule by the
City of Melbourne. If additional time is required by ADEQ or by findings of the SSES or public project
funding is required to complete a task, the milestone schedule will be revised as necessary. Once the
CAP is approved and adopted, Landmark Engineering proposes to submit a quarterly report to ADEQ on
the status of the work on the behalf of the City of Melbourne.

Action

Submit Revised CAP

Receive ADEQ Approval of CAP
City of Melbourne Adoption of CAP
Begin WWTP Evaluation and

SSES Components (Mapping and
Visual Inspection, etc.)

Submit pond closure plan to ADEQ
Begin Smoke Testing

ADEQ Approves Pond Closure Plan
Begin Pond Closure Construction
Submit SSES to ADEQ and City

Collection System Minor Repairs Complete

All Construction Complete
Achieve Effluent Compliance

10

Date

Jan 15, 2017
Feb 15, 2017
March 1, 2017

April 1, 2017

May 1, 2017

June 15, 2017

July 1, 2017
August 1, 2017
September 1, 2017
November 1, 2017
January 15, 2018
January 15, 2018



APPENDIX 1: NPDES Permit Violations Correspondence

11



ADEQ

A R KA N S A S
Department of Environmental Quality

October 28, 2016

Honorable Rhonda Halbrook
Mayor, City of Melbourne
P.O. Box 800

Melbourne, AR 72556

RE: NPDES Permit Number: AR0020036 AFIN: 33-00026
NPDES Permit Effluent Violations and Requested CAP

Dear Mayor Halbrook:

The Department appreciates you and your staff for taking the time to meet with us on October 26, 2016,
to discuss the compliance issues with the City of Melbourne’s NPDES permit. As a follow up to what
was discussed during the meeting, the Department understands that the City of Melbourne (City) has
hired a professional engineer to perform an evaluation of the treatment system in order to develop a
corrective action plan (CAP) to address effluent bypassing violations and permitted effluent limit
violations.

The CAP should include the following:

» Detailed corrective actions the City will perform to address permitted effluent limit violations. .

* Detailed corrective actions the City will perform to address the City’s use of a relief manhole to
discharge untreated sewage to an unpermitted pond.

» Detailed plans to develop a sewer system evaluation study.

* A milestone schedule.

* A reasonable expected date of final compliance.

Please submit the CAP to the Department for approval by January 15, 2017.

If you should have any questions or concerns, please contact me at 501-682-0636, or you may e-mail
me at porterg@adeq.state.ar.us.

Sincerely,

e, Fo

Gina Porter
Enforcement Analyst
Water Division, Enforcement Branch

Cc: David Hopkins  dhopkins@landmarkeng-sur.com

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5301 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeq.state.ar.us



ADEQ

A R KA N S A S
Department of Environmental Quality

September 29, 2016

Honorable Rhonda Halbrook
Mayor, City of Melbourne %
P.O. Box 800 RN ~
Melbourne, AR 72556 =~

RE: NPDES Permit Number: AR0020036 AFIN: 33-00026
NPDES Permit Effluent Violations and Requested CAP

Dear Mayor Halbrook:

A review of the NPDES file for the above mentioned facility for the périod of August 2013 through July
2016 reveals the following compliance issues:

The facility has reported 32 effluent viclations of Part |, Section A. of NPDES Permit No. AR0020036. 3
violations were attributed to Carbonaceous Biological Oxygen Demand, 12 violations were attributed to
Total Suspended Solids, 8 violations were attributed to Fecal Coliform, and 9 violations were attributed to
Total Residual Chlorine.

The Department is requesting that you consult with a Professional Engineer (PE), registered in the State
of Arkansas, to obtain a certification from them stating you are in compliance with the effluent limitations
of the Permit. If this cannot be obtained, please consult with a PE for the purpose of developing a
Corrective Action Plan (CAP). The CAP should detail the corrective actions taken or that will be taken to
achieve compliance with the terms of the Permit. The CAP should include a milestone schedule and the
date the Facility expects to be in compliance.

Regarding the City’s use of a relief manhole to discharge untreated sewage to a livestock pond, such
manholes are prohibited in the State of Arkansas (Reg 6). The City installed this pipe to divert
wastewater to a privately-owned pond when the collection system experiences [&l and the lift station
downstream of the manhole cannot pump wastewater to the plant. The lift station does not have two
operational pumps and/or there is need for constant repair. This is an unlined pond. It is not an EQ
basin as TS not being used to equalize flow, and there is no way to remove the wastewater from the
pond to route it to the plant. By doing so, the City is causing unpermitted discharges via the relief
manhole to waters of the State. Additionally, it appears that no reporting of any sanitary sewer overflows
or bypasses has been submitted to ADEQ in the last 2 years. Please address these issues in the CAP
requested above. The CAP needs to be submitted to the Department by October 28, 2016.

The Department requests to meet with you, your operator and engineer to discuss the above issues and
the corrective action the City intends to take to correct the above violations. Please contact me at 501-
682-0636, or you may e-mail me at porterg@adeq.state.ar.us.to set a meetlng time.

Sincerely, \ \ /\ . Z) A@f &
s o] 14} e 01

Giha Porter
Enforcement Analyst
Water Division, Enforcement Branch

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5301 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880

www.adeg.state.ar.us



nw, %3:/ W 0-1-0900 €0 OAOUSWNN %Z8  bLOT ] - (/Bw "XVIN LSNI) [enpisal _m@‘m::o_;o v-L00 9102/62/20
\%z 0-1-09005 €0 OADUAWNN  %JZ9 m:o‘.‘ ‘/ mo.o‘ ~ (/BwXvIN LSNI) [Enpisal €10} ‘BULOIYD  V-LO0  9L0Z/LE/LO
0-1-09005 €0  OADHAWNN %Shy  LLO’ 900 (/6w "XVIN LSNI) [enpisal [ejo} ‘suliolyd v-L00  §LOZ/LE/Z).

0-1-09008 €0 OIADUBWINN  %SSE :8. S0°0 (/Bw "XV LSNI) [enpisal [ejo} 'Buliolyd =100  §LOTZ/0E/LL

0109008 €0 OAdMBWNN %002 LT €0 (/Bw "XVINl LSNI) [enpisel [ej0} ‘aulioly)  v-L00  §L0Z/0€/60

01-09005 €0 OIAOHOWNN %0 ; Lo (/6w *XVIN LSNI) [enpisal [ejo} 'Bulolyd  ¥-L00  §10Z/0€/90

01-0900§ €0 OIADUBWINN %0 v 10 (/6w *XVIN LSNI) [enpisal [ejo} 'SULOIYD  ¥-LO0  §L0Z/LE/SO

1-1-0E500 €0 OAOHOWNN  %0LL  S¥ vzl (/6w 'OAV va L) pepuadsns [ejo} 'SpIoS  v-L00  §L0T/LE/ED

1-1-0ES00 2D OIADUAWNN  %zvl  OF seL (1/Bw 'OAV OW) pepuadsns [e30} 'SPIIOS  V-L00  SLOZ/LE/E0.

1108500 LD | OIAOHSWNN  %bb WS L . (P/dl 'OAY OIN) Papuadsns [ejo} 'spllog  v-L00  §LOZ/LE/E0

0-1-0900§ €D OIAOHAWNN %0zl ) 2z0 (/6w "XYIN LSNI) [enpisel [ejo} ‘BULOIYD  ¥-L00  #LOZ/0E/LL

OSSP €0 OAOMWNN %e 00y Zey  (1600L# 030 L) [EIOUSD €08 WOl00 V00  HOZIOSIE0

|o-h950p2) 20 | GAOKSUMN |%l6 002 (¥8€ | (100V#°03D vOE) 1SiouSh [€08) NOYI0D| V100 |¥|02IOEIEO)

CLOBS00 €0 OAWSWIN wieh  §2C 28 (UBW'OAYVOL) PaPUSSNS [ SPIOS  ¥rL00  YL0TIOEIG0

011-0£500 2O OIADUSWNN %9k Gl ov ‘ (/6w 'OAV OW) pepuadsns [ej0} 'spliog  v-L00  ¥7L0Z/0E/60

0-1-0£500 LD  OIADUBWNN %} s IS (P/dl 'OAY OW) Papuadsns [e10} 'SPIIoS  V-L00  ¥L0Z/0E/60

0-1-0900§ €0 OIADUBWNN %0 b 1o | (/6w "XV LSNI) [enpisal [E10} 'SULOYD  V-L00  ¥LOZ/LE/SO

a1 8! w27 oz o omoueunn werr sl zes JBE OAV va /) [0 0z ‘Aep g] snosoeuoqued ‘008 v-L00  €L0Z/LE/B0
\”&M\\\h\\\\mN\.WI\ 0-1-28008 2O  OAdUBWNN %lzE Ol Lzr> (/Bw 'DAVY OW) [0 0z ‘Aep g] snosoeuoqies ‘qod  v-L00  €102/LE/80.
wyspress 40V P22t wzd  o-i-z008 1D omouswnN wszh  vE eLL ~ (prai "oAY OW) [0 Oz ‘Aep g] snosoeuoqueo ‘a08  V-L00  €10Z/LE/8O
JAM O p 22|17 22°p M\ 0-1-GS0¥. €D OADMBWNN %00z 0O 00z} 7 (Jwool/# ‘039 VA £) [e18usb €09y ‘WIONOD  V-LOO  €L0Z/LE/GD
at haibtt ve 207 9 0-1-S50v2 2O OIAOUBWNN  %¥S 00T 80¢ " (JwooL/# ‘039 VAOE) [e1ousb (€094 ‘WIONOD  V-L00  €L0Z/LE/Z0
0-L-08500 €0 OAOMBWNN  %8/Z'E  §ZT 09L , (/6w ‘DAY va L) papusdsns [ejo} ‘'spIoS  v-L00  €10Z/LE/80

o-,r.,ommoow 2] ,__.m_>,o_aéz %EIT M,.ﬁ,, ~ gvee  (1/Bw'OAV OW) pepuedsns [ej0} 'SPIOS  V-L00  £L0Z/LE/80

0108900 1D OAGNBWNN %i6ZL LS 2'60L (P/al 'OAV OW) Ppepuadsns [ejo} 'Splos  v-L00  £102/LE/80

UosESS SdAy! anjeA dNa uondiiosagusielieied | 1aqunN 8jed

S LONE[OIA peiadey sBIeudsIa | puz HNG

=1o]allieied

S102/L0/LL -9ARD3HT - MLOd J0UliN
/40 ALID ‘INYNOLTIN - 9800200V

9102/22/60

” - €102/10/80 suonejoIA jusniy3 yINg 9loz/eel6



0-1-650vL €0 ONOUBWNN %leE  00F  2Lb | (W00} ‘039 ¥a 1) [esoush 203y WO0D V100 SLOZILE/LO

0-bSS0PL 2O OIADUSWNN %EEE 00  S98  (wooL/# ‘039 VaOE) [eJousb [e08) ‘WON0D  V-LOO  9LOTZ/LE/LO.
09SOy, €0 OAOWOWNN %oyl 0OF 786 © (W00L/#'039 ¥ 2) [e1oUSB (93} ‘WIOJI0D  V-L0O  SLOZIOE/S0
|0--08900| €0 | OINOMeWNN ez  |&@z . |82 | (VOW'OAYVA.) pepusdensEic) 'splos| Y-l00 |910Z/LE/S0)
b,@mmoo 20 onousunN CTC (1w OAY OW) PapuadsNS £10} 'SPIOS  ¥-100 910711150
0408500 1D ONOMSWNN %Sz LS €9 (P/AI'DAV OW) papuadsns [elo} 'SPIOS  V-LOO  940Z/VE/S0,
OlGo0r. €0 OMOBSWNN %S 00 029  (1W00K#'039 v 1) [EsoUS [208) 'WIOJI0D  Y-L0O  SLOTIOE/YO

iohae edAL - J%OIA  wi sn[eA YNNG UoRdI19Sa ([ Us)SUIEIE | 48quinN 81Eq
ol UoRE[OIA juied  |pepodsy SBIEU3SIAN puzSa

SRR |

S102/L0/LL -9ARD3HT - MLOd JoUliN
/40 ALID ‘INYNOLTIIN - 9800200V

9102/2¢/60

- €102/1.0/80 suoljejoiA jJuaniy3 HINGd BiteTer



0900S

apo9
Jnjalleled

IERNO

o
100
100
100
100
100
._.oo
100

100

0€500

8po9
Aapuieied

70 i owoom,

ik
10°1-09005 €0
4 0-1-0900§ €0
| 0- _.-ow.uom | MU
01-08005 €9

01-09005 €0
“ 0-1-09006 €0
0-1-09005 €9

i0SEss
=l0}e307]
SUON
=1913lleIed

o 1-0£500 W €0

_o L0500 20
0-1-0£500 1D
1-1-08500 €0
11108500 20
1108500 1D
0-1-0£500 €9
0108800 20
0108800 4D
0-1-08500 €0
.,o -oRe0n) 20
01-08500 1D

10SE3S
-uo|jeso]
*UOW

=1ojalleied

OIA OLBWNN
OIA oLBWNN
OIA o1BWNN
OIA oLBWINN

Ol duBWNN

OIA SUBWNN

| OIA SUBWNN

OIA olaWNN

2dA|
UOHE[OIA

OIA OUBWINN
Ol JUBWINN
OIA JLBWNN
OIA JuBWNN
OIA SUBWNN
OIA SUaWNN
OIA JLIBWNN
OIA JLBWNN
OIA JuBWNN

Ol duBWNN

OIA JLBWNN

OIA SLBWNN

SuAL
UoHeOIN

 %Le9
%Sy
%SSE
%002
Mnx,o
%0
(%0CL
%0

.o\amm
c\o.mh
%Sc
9L
,ﬁwv_‘
%y
%LEL
%L9L
%l .

%8L2'€

| %EIP'T

%L62'L

- Sl

kW ;Amo,o rle/el0
Lo 900 SL0z/LErh
Lo 500 SL0T/0€/} |
s €0 SL0Z/0E/60
v 10 $102/0€/90
b ~juo SL02/VE/S0
v 220 ¥L0Z/0E/ ) |
b 10 ¥102/1€/S0

anjeA NG s1eq
pu3 pouad

BUIIO)IUOIN

‘..m.wm e mS‘N\E‘mo B
sl 9z 9102/1€/50
1 269 9102/L€/S0

2 vZ  SLOZ/LE/D
og 2L © SL02ILE/E0
€0} 88yl SL0Z/LE/E0
522 28 ¥L02/0€/60
st 710Z/0€/60
1S 7L0Z/0E/60
§ze €L0Z/1€/80

S b el
1 €102/1€/80

TS|
JULIS

SNEAHNG
pariodayy

oled
U3 POHIS
BUIIoIUOIN

(VBW XN LSND.
(/6w *XvIN LSNI)
(/6w *XvYIN LSNI)
(/Bw "XvIN LSNI)

(/6w XvIN LSNI)

(1/BW "XYINl LSNI)
(/6w "XVIN LSNI)
(/bW "XVIN LSNI)

[enpisal (€30} ‘autiojy)d

[enpisal [e}0} ‘auliojyo
_msv_w& [e10} _wct.o_.._o
[enpisal _maou _mc__o_cow
[enpisal [e}o} _mcto_:o,
_‘m:u_mw._ [e10} .mc_‘_o_:o,
|enpisal [ej0} ‘aulio|y)

|enpisal [g]0} ‘BuojyD

uoidi1osaq 19)suieied

_ (wowopvva ).
(/6w ‘DAY ON)
(Pral ‘DAY ON)
(VBuw 'OV va 2)
(/6w ‘DAY OW)
(p/al ‘'OAY ON)
(/bw 'OAY va 2)
(1/bw ‘'OAY OIN)
~ (pral'oAv OW)
(/6w ‘DAY va 2)
(V6w ‘9N OW) P
(pral ‘OAV OW)

umncmam:m €10} ‘spijog

pepuadsns [e}o} ‘SpljoS |
pepuadsns [ejo} ‘spljos
pepuadsns [e}o} ‘spijoS |
pepuadsns [ejo} _m_.u__oww
papuadsns |e}o} ‘spijoS
pepuadsns |e)0} ‘spijos
papuadsns |e}0} ‘Spl|0oS
papuadsns |e}o} .mn__vw
pepuadsns [e}o} ‘spljoS
nmncmam:m €30} ‘spijos

pepuadsns [e}o} ‘spljoS

uodiTosaq 1sjalieiey

SLOZ/LO/LL :9Ad34T - MLOd JoUuliN
/40 ALID ‘ANYNOLTAIN - 9002008V

9102/22/60
= €102/10/80 suolje|oIA jusanjyg HINaG

N_.

= mo_> ho u

V=100
v-100
Vv-100
Vv-100
Vv-100
V-100
Vv-100
Vv-100

V-100

V-100
)
V-100

dgquinN
obieyasia

olLozreels



08008

28008
100
100
28008 100

9Roo I [EAND
Jdajolieled

100
100
100
100
100
100

100

W H
_V 0-1-28008
| {
1 0-1-28008

|

-1-28008

HoSesS
=lON1E907
*UOW
=1ojouleied

| 0-1-G50vL
0-L-GSO0PL
el

|
|0-1-G50%2

0-1-9S0¥L

| 0-L-GS0VL

0-L-GSOv.L

€0
48]
10

€0

(48]
£0
€0
€0

29

€0

Gs0v. 100 “O-Tmmo.ﬁ, 48]

2pod 1IERNO
dajelliered *

09005

L SHOD -

UGSEeS:
“U0J1e307]
SUOW
“Iojalueled

0°1-09005

€0

EITENTIN

OIA JlBWNN

OIA SuBWNN

OIA oUBWINN
Ol dUBWINN
OIA SuBWNN
OIA OlBWNN
OIA OUBWINN
OIA 2uBWNN
OIA OUBWINN

OIA dLBWNN

OIA 2lBWNN

%8YY

%l 2e
Y%Ll

%lEE

%EEE
%971
%SS
%8
%16

%002

%¥S
% OIN

%28

Sl

ol
ve

oo
00¢
(0[0]4
(010} 4
ooy
00¢

0o

[

zzLL

598
786
029
zey
18

oozk

|

180¢
SNEANNG
periodoy

~ €102/1€/80

€10¢/1€/80

€10¢/1€/80

ojeq
pug pojiad

BULIOIIUOIN

9102/LE/L0.

9L0Z/L€/L0
9102/0€/90
910Z/0€/¥0
7L0Z/0€/60
710Z/0€/60
€10Z/1€/80

€10¢2/1€/80
o1ed

PUS poliod
BULIOJIUON

9102/62/20

€

/6w ‘DAY va £) [0 oz ‘Aep g] snosoeuogies ‘aog
(/6w 'oAY OW) [0 0z ‘Aep g] snosoeuoqies ‘gog.

(p/al 'OAY OW) [0 0z ‘Aep g] snosdeuoqiles ‘qog
uondiiosaqdsjstieied

_ (Wooi# 039 VA L) [eleush (228} ‘wiojlo)
~ (wooLA# '039 Va0E) [essueb [eds) ‘wioyjoD
- (w00l ‘039 va £) |eseush ey ‘wuoyjod

(TWo0L/4# ‘039 VA L) [essusb [eos) ‘wioyjo)
(TWo0LA4# ‘039 VA L) [essusb [eos) ‘wioyjo)
~ (wool/# '039 vaoE) [eseusb [eds) ‘wioyjo)
(TwooLA# '039 VA L) [eJausb [eos) ‘wioyjo)

(wooLA4 ‘03D vaog) [esausb [edsy ‘wioyoD
tuondissa@ 1oJotieied

6

(1/Bw ‘XvIN LSNI) [enpisa [e}o} ‘autiolyd

S102/L0/LL -9ARD3HT - MLOd ._o:_s_:
/40 ALID ‘ANYNOATIIN - 9002008V

9102/22/60
- €102/10/80 suoniejoiA jusaniy3 yINg

= sonjo #
V-100 |
V-100
v-100

JaquinN
abIeyasiq

=sonjo#
V-100 |
v-100
v-100
v-100
- v-100
v-100
v-400
v-400

JaquunN
abietasia

= SOINJO #

9l0c/eel6



SLOZ/LO/LL -3ARDddHT - MLOd JOUlN
/40 ALID ‘ANYNOFTIIN - 9002008V

9102/22/60

" - €10Z/1.0/80 SuonejoIA uaniy3 yINad 910¢/ce/6



stiojje|ol
jusniys

HNG
10 JaquinN

wng

100

100

OIA SUBWNN
OIA OUBWINN
OIA QLBWNN

OIA dUBWNN

[D 0z ‘Aep g] snoaoeuoqies ‘qog.
uondissaq Iojellieied

papuadsns [ejo} _mn__omm

[e1aushb [eos) ‘wioylj0D

S10Z/L0/LL :9AlO3HT - MLOd JouliN
/40 ALID ‘ANYNOLTIIN - 9€002008Y

9102/22/60

- €102/10/80 suoniejoiA juaniyg yING

[enpisal [g}0} ‘SulojyD

1oquInN
ableydsia

9l0z¢/cel/6



063
063
063
063
063
063
063
063
063
063
063
‘ 063
063
063
063
063
063
063
063
063
063
063
063
063

063

adAll
UGHE[OIA

9l0z/6¢/20

9L0Z/LE/NO

sLoz/Lelch
SLoc/oe/L L
§10¢/0¢€/60
§10¢/0€/90
§102/1€/S0
SL0c/Le/eo
§L0¢/Le/e0
§L0e/Lele0
v102/0€/LL

L
~ ¥L0Z/0E/60

#10Z/0€/60
#10Z/0€/60
710Z/0€/60
7L02/L€/50
€L0Z/1€/80
€L0Z/L€/80
€102/1€/80
€102/1€/80
€10Z/1€/80
€L0Z/L€/80
€102/1€/80

€102/1€/80
ole[d
PUPOIS]

buriojuon

(/Bw “XvINl LSNI) [enpisel [e}0} ‘SuLojyd

. (VBU XYW LSNI) [EnpISai (210} ‘SULIOID
(/6w "'XYIN LSNI) lenpisal [ejo} ‘suliojyd
(/6w ‘'XVIN LSNI) [enpisal [ejo} ‘sutiojyD
(/6w *XYIN LSNI) [enpisa [e}0} 'suniojyg
(/6w "XYIN LSNI) [enpisal |ejo} ‘sulolyd
(/6w XN LSNI) [enpisal |ejo} ‘suLojy9
(/6w 'OAV OIN) papuadsns [ejo} 'spios
(p/al 'OAV OIN) papuadsns [ejo} ‘spijos
(/6w ‘'OAY vQ L) papuadsns [E}0} ‘SpIjOS
(/6w ‘X¥IN LSNI) [enpisal [e}0} ‘Buliojy)
(w00 # '039 ¥ £) [e10UB [898) ‘WiiofjoD

(1wo0}/# "03D VAOE) [810USH (203 ‘Wio}0)

(VbW "OAY O) Papusdsns |10} 'Spijos

(p/al 'OAY OW) papuadsns [ejo) ‘spljos

(/6w "OAV v £) pepusdsns [ejo} ‘spljos.

(/Bw "XVIN LSNI) [Bnpisal [ej0} ‘suLiolyD

(/6w "OAY OW) [0 0z ‘Aep g] snoeoeuodsed ‘aog
(P/al 'OAV OW) [0 0z ‘Aep g] snosoeuoqies ‘qog
1/Bw 'OV va £) [0 oz ‘Aep g] snosoeuoqied ‘qog

(wool/# ‘039 va £) lessush |edsy ‘wuoyo)
(TwooLA ‘039 vaog) [eseusb |eosy ‘wioyjo)

(/6w 'OAY OW) pepuadsns [ejo} ‘spljos

(Prel "BAY ON) papuedsns [eio} spios

(/6w ‘DAY va £) papuadsns [e}o} ‘spljos
SWEN 1919 WPICH

SL0Z/L0/L) -eAld84T - MLOd
JOUIN / 40 ALID ‘INYNOFTIN - 9800200H Y

9102/22/60
= €102/10/80 suonejoiA jusniyig NG

0-1-09008
e
0-1-09008
0-1-09008
0-1-09008
0-1-09008
0-L-09008
L-L-0€500
1-1-0€500
1-L-0£500
0-1-09005
0-1-5502

0-1-G50v 2

0-1-0€500

0-L-0€500
0-L-0€500
0-1-0900§
0-1-28008
0-1-28008
0-1-28008
0-1-550¥2
0-L-550vL
0-L-0€500
0-L-0€500
0-1-0€500

JaquinN
191oWele

V-100
V-100
v-100
v-L00
V-L00
v-L00
V-100
V-100
V-L00
v-L00
v-L00
V-L00
V-L00
v-100
V-100
V-100
V-L00
V-100
v-L00
V-L00
v-100
v-100
V-100
L
v-100

JoquunN
abieyasiq

9l0z/eel6

v



063
063
063
063
- 063
063

063

adA)
UOHE[OIA

clie

910¢/1€/L0
910¢/1€/L0
910¢/0€/90

~ 910T/LE/S0

 910Z/L€/50
9102/1€/50

9102/0€/¥0
a1ed

puU3 poliod
BULIOJIUCIN

(Two0L/# ‘03D VA 2) [esausb [ed8) ‘wiioyjo)

(TwoOL4# ‘039 YAOE) [eseueb [e8) ‘Woj0)
(TWOOL/# ‘039 VA ) [eseusb [e08) ‘wiojj0)
_ (WBu "OAY OW) p3puadsns 210} 'SplIoS

(P1al O ON) Papuedsns [0} ‘SpioS

(bW 'DAY ¥ ) papuadsns [Eic) 'Spios)

(qwooL/# ‘039 va 2) lelsushb [eds) ‘wioyj0)
SUWEN J9jolielEed

JOUlNl / 40 ALID ‘ANYNOFTAN - 96002004V

9102/22/60
- €102/10/80 suoljejoIA jusniyg HINg

0-1-GS0v.

0-1-5S0vL
0-1-550vL
OFLNIES0D,

0-1-0€500

01-08500

0-1-GS0v.
1aquinN
1910UlBied

V-100
V-100
V-100

v-100
ALY
V-100
v-L00

18quinN
ehbieyasig

9L02/2Z/6

»



0-1-05005
0-1-08005
| 0-1-05008
0-1-0S008
0-1-08008
ﬁ o-vomoomw
0-1-05005

| 0-1-05008 |

005008

| 0-1-05008

0-1-05005

o-vomoom.m
0-1-0S008
07105008
' 0-1-05005
o-vomoomm
| 0-1-08005.
0-4-09008
0-1-05008

| 0-1-05008

0-L-05005
071-09008|
0-1-09008
07105008

0-1-05005.

| 0-1-05008|

8p05
Jatalieied

B4

10
49)
1O
49)
10
4o}
9]
20

i)
20
1o

[49]
L0
49)
L0
[49)
1O
[49)
29)
[49]
10

0

L0
49)
9]
49)

ol
ol

L
vl

SLi6L/8
SLivi8
SLivIg

SLI6L/9

SLI6LI9

- SLIBLIS

SLIBLIS
sLizely

SLzey

S8y
SLsly
YWerdrA

R IVerdrA

| b

GL/9ZL
GL9ZIL

vL/I92/Z)

BLI9ZIZL
BLLLIZL
BLLLIZL
YLiTTIoL
YLZeIoL

vLILLIE

PLILLIG

YLELIS

yLIEL/8

pLETIL

9SO IAON ojeq
sheq

Hodey 2020

, yodey  gge0

Wodey  g8L0

| ‘oday §56°0

| wodey  wbT0

uodey  9eg0

‘Hoday 10

wodey  $25°0

L ~ jodey  zzo
‘ 1 Wodey €20
o B vodey 0L
| ‘Hoday TSS°0

| Wodey 6510

Woday  ZpEZ0

| wodey 210

.w uodsy 600

| ‘Joday pEL0

| ‘Hodey 1ST0

” podey 510

Hoday eVT0

podey 1910

dodsy  G6LO

] Modsy G910
vodsy  0Z0

Hodey 1910

Wodey €60

SP0Y OIA= 19, OIA = BN EA
HLIE

SN[EATHING
psrioday

N ‘DAY OW)
XN ATIVA)
N ‘OAY OW)
XN ATIVA)
N "OAY OW)
XN ATIVA)
N ‘DAY OW)
XN ATIVO)
N 'OAY OW)
XN ATIVA)
N ‘DAY OW)
CXIN ATIVa)
N ‘OAV OW)
XN ATIVA)
N ‘DAY OIN)
XIN ATIva)
N 'OAY OIN)
XN ATIva)
N 'OAY OIN)

XN ATIva)

jue|d Jusweal) Ny} Jo JINPUOD Ul
jueld Juswieal) niyy Jo JINPUOS Ul
jue|d jJUsLW)Bal} niy} JO INPUOD Ul
jue|d JUswWwiEal} NIy} JO INPUOD Ul
jue|d JUsWiEal) NIY} JO JINPUOD Ul
jue(d Juswyeal) iy} Jo INPUOD Ul
jue|d JusW}Eal) NIy} JO JINPUOD U

jue|d uswieal) NIy} J0 JINPUOD Ul

jued JusLuleal} NIy} JO INPUOD Ul
Jue|d Juswieal} NIy} 1o INPUOD Ui
jue|d JusWIEa) NI} JO JINPUOD Ul
jueld JuswEa.} NIy JO INPUOD Ul
Jued jJusw)eas) N1y} 1o JINPUod Uy
jue(d Juswieal} iy} J0 JNPUOD Ul
jueld Juswiyeal) NIy} Jo JINPUOD Ul
jue|d Juswieal} NIy} O INPUOD Ul
jue|d Juswiyeal) Ny} 1o JINPUOS Ul
jueld Jusweal) NIy} JO INPUOD Ul
jue|d Juswyeal) NIy} Jo JINPUOd Ul

jue|d Juswieal) niyj Jo JINPUOD Ul

N DAV OIN) jue|d jusuipesi} niyj Jo JnNpuod up

CXINATIVA)
N ‘OAV OW)
CXIN ATIVA)

N 'OAY OIN)

CXINATIVA)

(92000-€€) 40 ALID 'ANMNOGTAN - 900200V

2002/10/10 ®duls ejeq HINd

jue|d Juswieal) NIy} JO JINPUOD U

jue|d Juswieal} NIy} Jo JINPUod Ul

jue|d Juswieal) NIy} Jo JINPUOD Ul
jue|d Jusuwieal) NIy} Jo JINPUOD Ul

jue|d Juswieal) NIy} 10 INPUOD Ul

‘Mol
‘moj4’
‘molq
‘Mmo|4
‘mo|4
‘Mo 4
‘Mol
‘ol
‘moj4
ol
‘Moj4.
‘Mol
‘Mol
‘Mojd.
o1
..>>o_u_w
‘Mol
‘Mo|4

‘Moj4

‘Mol

Mol
ol
‘Mol 4
‘Mol

‘Mol 4

JS9(] 19)olleiedd

Vv-100
Vv-L00
v-100
Vv-100
v-100
v-L00
v-100

Vv-100

v-100

v-100
v-100
v-100
v-100
v-100
v-100
v-100
v-100

V-100

v-100

V=100
v-100

Vv-L00
v-100
v-100
v-100

‘Mol4  V-L0O SLOZ/LE/LO

|S1.02/0€/90
G102/0€/90
m L0Z/LE/S0
5L0Z/LEISO

1§10¢/0€/¥0

SL0Z/0E0
Wm LOZ/LE/E0

 5L0Z/LEE0

15102/82/20
| 5102/82/20
SLOT/LE/LO
 SLOZ/LE/L0
Eom\‘rm\ﬁ
vL0Z/LEMRZL
PLOZ/0E/LL
PLOZIOE/L
vL0Z/LE0L
pL0ZILEI0L
1L0Z/0€/60
#1L0Z/0E/60
7LOZ/LE/8O
102/L£/80
7LOT/LEILO
PLOZILEILO
¥1L0Z/0€/90

9L02/9L/8



0-1-05005 LD
,o-vomoomm o)
0-1-08008 1O
| 0-1-0500S 2O
| 0-1-0500§ LD
Wo-r-%ooa o
,o-womoomw )
0-1-08008 20
0108008 1O
0-1-05008 2D
| 0-1-08008 1O
|0-1-0800§ 2O
| 0-1-05008 LD
wo;-omoomw Z0
| 0-1-0S006 LD
0-1-0900§ 2D
| 0-1-0500§ LD
| 0-1-0500S 2O
mo-vomoomw o
0-1-05008 2D

,o-vom.oom 1O

0-1-0S005 2O

| 0-1-0S00§ LD
0-1-0S00§ 2O
0-1-0S00§ LD

SP0O OSOCIAON
JajallRIEd

el

e

2

S
S

vhiszie

SLBLI8

pLISTIL
YLIETI9
pLIETIO
PLIBLIS
VLIBLIS
PLSLIY
vLISLIY
pLI0Z/E
vLi0ziE
vLSTIE
pLIOE/L
pLI0g/L
€LEeTL
€LigezL
SHOZILL
€L/0Z/LL
€1/5Z/0)
€1/52/0L.
ELLLIB
ELLLIB

euelig

€1/62IL
eLeelL

2R0Y CIN

%0 OIN

8120 N ‘DAY OW) Iue|d JusL}esas} N} JO JNPUOO Ul ‘MOI4  V-L0O  L0Z/0E/90

5850 XIN ATIVA) 1ued Juswiead) niyy 10 Inpuod Ui ‘Mojl4  v-L00  ¥L0Z/LE/SO
¥22'0 N ‘DAY OI) jueid Juswieas iy} Jo JNpuod Ul ‘Mol v-L00  ¥L0Z/LE/SO
6€5°0 CXIN ATTIVA) 3ueld juswieas Ny} Jo INPUod Ul ‘Mold V-L00 | ¥LOZ/0S/Y0
L2120 N "OAV OW) 1Ueid JUSWIEa N} 10 JNPUOO Ul ‘MOJ4. =100  ¥LOZ/OE/Y0
LLL0 XN ATIVA) uejd Juswiieas) N1y} 10 JINPUOD Ul ‘MOj4 V-L00  ¥LOZ/LE/ED
1520 N 'OAY OW) jueld Juswiesi) niy Jo Jnpuood Ui ‘Mojd v-L00  ¥LOZ/LE/E0
€610 XIN ATIVG) 3UE(d JUSWies} NI 10 HNPUOD U ‘MOld V-L0O  ¥L0Z/82/Z0
S0 N 'OAV OW) JUEId JuSWiEss NG 10 HNPUOD Ul ‘MOId -L00  7102/82/20.
860 'XW ATIVQ) jueid JUSuResI} N} 10 INpUOD Ul 'MOIS V100 ¥LOZ/LE/LO
690 N 'OAY OIN) jue|d JuSWEs) NIY} JO JNPUD Ul ‘MOl ¥-LOO  #L0Z/LE/LO
€LL0 'XIN ATIVQ) ue|d Juswiess Ny} 10 JNPUoo Ul ‘Moj4  V-L00  €LOZ/LE/ZL
S$61°0 A 'OAY OIN) 3Ue|d JUSWIEB} NI 10 INPUCO Ul ‘MOld Y-L00  ELOZ/LE/ZL
1120 X ATIVQ) JuE|d Juswieas niy) Jo INPUod Ul ‘MOld  Y-L00  ELOZ/OE/L L
¥10 A ‘DAY OW) jueid JusWIeas) NIy} JO INpUco Ut ‘Mol Y-L00  £L0Z/0S/LL
192°0 XN ATIVA) 3ueid jusuiea) iy} 1o INpuoo Ul ‘Mold  -L00  €LOZ/LE/OL
8ri0 N "OAV OIN) UE|d JUBWIEaI} ML} JO INPUOD Ul ‘MOId  V-L00  ELOT/LE/0L
€0 XN ATIVQ) Ue|d JUSWIESI} ML 10 INPUCO Ul ‘MOl4 W-L00 | £40Z/0E/60
€910 A 'OAV OI) Iue|d JUBLUJEBI NI JO HNPUOD Ul ‘MOld ¥-L0O  ELOZ/0S/60
50 CXIN ATIVA) Jueid Juswiess) iy} Jo Inpuoo Ul 'mol4 -L00  £40Z/LE/80.
6020 N'OAV OW) Weid usWiess NIy} Jo INPUOD Ui ‘Mold v-L00  SLOZ/LE/ZO
L0 'XINATIVA) jueld Juswiess) nil Jo Jnpuod Ul ‘mold  v-L00 | €L02/LE/L0
620 N 'OAV OW) Jue|d JUSWIEaI} NI} O HNPUOD U ‘MOl V-L00  ELOZ/LE/LO
G6E0 XN ATIV) jueld Juswieas niy} Jo INpuoo Ul ‘mold -L00  €L0Z/0E/90
1110 A 'OV OWW) 1UBld JUSLLIEB ML O HIPUGD Ul ‘MO V-L0O  €L0Z/0E/90

SN[EAHING 9sa@iia1alieied ajeq
patiodayy PU3HNG

(92000-£€) 40 ALID ‘ANYMNOGTIIN - 95002000V

2002/10/10 ®duls ejeq dINd 9L0z/91/8



0-1-05008|
ﬂ 0-1-08008

0-1-0500§
0-1-08008
| 0-1-05008 |
| 0-1-0500§
1 0-1-05008

0-1- omoom_
o b omcomv

o 1-05005

” 0-1-05005
0-1-05005
_ o-r-omo%w
| 0-1-05005
o r-omoom
0-1-05008
| 0-4-05005|
0-1-05008
! o-vomcomm

0-1-0800§

M o.‘r-ow%‘mm,

ol 05008
0-1-05005
01-05008
| 0-1-05005

8poo
JajallpIPd

€/e

RSPAIIGON

N N © o v Ww

€l
€l

ve

ve
99
99
cl

i -

L
L

9L/zzlL
- Wrad)l

99
oLz
oLiLey

m oL/Lze

9L/0€/9 “
oLI0S/9

9L/2/9 |

OL/LIv
L/L1y

oLnze
QL/Ly PIAO AuO- -Uol

9L/LIy PIAO Auo-uow

oL/9/L
9L/9/1

m siere w

m_.\N\Nr

sugwoL

SL/SLIOL

171340

SL/Lel6

SL/BLIg

2P0J OIA

€0

enEAHNG
pariodayy

PERIWANS 10N “XIN ATIV) 1ueld JusuEal) iU} 10 INPUOD Ul ‘MOl =100
'PeRIWIANS 0N A ‘DAY OIN) jue|d Juswiea} NIy} Jo JNpuod Ul ‘moj4. V-1.00

€050 XN ATIVA) Iued Juswyesy) ny} o JINPuod Ul ‘Mol4  V-100

€20 " N'OAV OW) Jueld JUSWIEaI} MU} JO JNPUCD Ut ‘MOld  -L00
19550 XN ATIVA) 3ueld Juswesy) Ny} 10 JINPUOd Ul ‘Moj4  Y-L00
€620 A ‘DAY OW) ueid JUSWIEBI} NI} O JNPUGD Ul ‘MOjd -L0O
9050 XIN ATIVQ) ued Juswiesi) niy) 1o INPUod Ul ‘Mol V-10O

9610 N'OAV OW) Mueid JusWiEas niy) 10 JNpUod Ul ‘Mold v-L00
6270 "X ATIVQ) 1ue|d juswiesas Ny} 10 JINPUod Ul ‘MOl V-L00 |

900 N 'OAV OIW) ug(d JusWiEal) N1y} JO INPUOD Ul ‘MOl -L00
6710 "XIN ATIVQ) 3ueld Juswies) Ny} Jo INpuod Ul ‘Mol v-100

zzl0 A 'OAY OW) 3ueld JUSWIESI) NIU} 10 JNPUOD Ul ‘MOl ¥-100

6LE0 XN ATIvVQ) jue(d Juswiess) niy} Jo INpUod Ul ‘mojd v-100

910 N “OAV OIN) 1ueid JUSW}Ea.) N 10 JNPUGS Ui ‘Mold -4

8650 'XIN ATIVQ) ue|d jJusuiesy) niy} Jo JINPpuod Ul ‘Mol v/-L0O

620 A 'OAY OIN) 1UE(d JUBWIES) NIl 10 HNPUGO Ul ‘MOl4 | v-400

96€°0 'XIN ATIVQ) 1ue|d jusiwiesas) iy} 1o JNPUod Ul ‘MOl Y-100

9910 A ‘OAV OIN) 1Ue|d JUSWIEaI} N 10 JNPUCO Ul ‘MOj4  -1.00

810 XN ATIVA) ue|d juswieas iy} J0 JINPUOO Ul ‘MOj4  V/-100

BP0 N DAV OW) jueid juswieas) iy} 1o JINPUOD Ul ‘MOl4 =100
BL0 XN ATIVA) jued Juswiesd) niy} 1o INpuoo ui ‘mojd  Y-100
Twlo N 'OAV OW) jue(d Juswiess) nuy} Jo INPUoD Ul ‘Mojd V-L00
8610 XN ATIVQ) jueld Juswies.) ny} Jo JNpuod Ul ‘mold v-L00

9rL0 N ‘DAY OIN) Jueld juswiesai) iy} 10 JINPUOS Ul ‘Moj4  V-100
XN ATIVA) ueld Jusiead) iy} 10 JINPUOD Ul ‘MOl V-100

0S9(] 19)ellieied| hissq

~ (9z000-€€) 40 ALID ‘ANMNOTTAN - 96002004V

2002/10/10 ®duls ejeq HINd

1910Z/1€/20
910218120
'9102/0€/90
'9102/0£/90
9102/1€/50
erom:m\mow
9L02/08/70
91L0Z/0E/#0
91L0Z/LE/E0
9L0Z/LE/ED
9102/62/20
9102162120
9L0Z/L€/L0
9L0Z/LEIL0.
sLoz/Lerzl
Sioz/LerRl
SLOZ/0E/LL
SLOZ/OE/LL.
SLOZ/LEIOL
SL0z/LEN0L
5L0Z/0€/60
6102/08/60
SL0Z/LE/80
5102/15/80
SLOZ/LE/LO.

ojed
PUJ NG

9L02/9L/8



,\\(* 4.

6.

5?/}@1@25

A0 (o WS
~ 44001490
ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY, | 44 (0 () &oi|
STATE PERMITS BRANCH
WATER DIVISION

WASTE STORAGE POND CLOSURE GUIDELINES

Permitted facilities are required to notify the Department at least sixty (60) days prior of any
planned removal, closure or abandonment of any waste storage or treatment structure containing
waste or residuals from confined animal facilities, municipal water or wastewater treatment
facilities, processing plants or other specified wastes. -

A closure plan must be submitted to the Department for approval prior to closure of the
structure. The closure plan must be developed by the Natural Resources Conservation Service
(NRCS), an Arkansas Soil and Water Conservation District water quality technician or a
professional engineer registered in the State of Arkansas.

A closure plan must contain the following information:

Permittee name, type of permit and permit number.

Facility location, type of facility and county.

Type and size of waste storage structure to be closed (pond, concrete tank, etc.)
Quality and quantity of waste contained in waste storage structure.

Method of waste disposal.

Final status of waste storage structure (i.e. destroyed, removed, remain in place,
convert to fresh water pond, etc.).

DG

For earthen ponds and lagoons converted to fresh water ponds, a minimum of six (6) inches of
soil must be removed from the bottom and inside levees of the pond. The disposal of this waste
must be addressed in the closure plan.

If remaining waste will be land applied, the following additional information is required:

A. Legal description and identification of proposed waste application site.

B Permit status of proposed waste application site (i.e. is it included in the current
permit?).

Solids content (%) of waste.

Plant Available Nitrogen (PAN) of waste.

Waste application rate.

Cover crop at waste application site and the corresponding nutrient uptake rate.
Total number of acres required for disposal of remaining waste.

QEMOAO

Any waste disposal methods other than land application must be described in sufficient detail
and include the final destination of the waste.



